

WARI

PT - DOCUMENTATION

PT - DOCUMENTATION															Projekt: ASU No. 9, Kosice	
															Auftrags-Nr.: 5.6948.1	
Report No.	Bf.: Area	Zeichnungs-Nr.: ISOM. No.	Bl. Sh.	Werkstoff Material	NPD Ø	Thick-ness	Weld-seam No.	Schw.Nr. Welder No.	Valuation	Datum Date	Reparatur Repair (cm)	Accept sment	Datum Date	Test %	Bemerkung Remark	
8/2006		250-O-20006	2	1.4541	15	5	8	V9	1	14.02.06						
8/2006		250-O-20006	2	1.4541	15	5	10	V9	1	14.02.06						
9/2006		250-O-20006	3	1.4541	15	5	3,1	V2	1	14.02.06						
9/2006		250-O-20006	3	1.4541	15	5	3,2	V2	1	14.02.06						
9/2006		250-O-20006	3	1.4541	15	5	3,3	V2	1	14.02.06						
9/2006		250-O-20006	3	1.4541	15	5	11	V2	1	14.02.06						
10/2006		40-OL-61110	1	1.4541	15	1,6	3	V2	1	14.02.06						
11/2006		100-S-84002	1	St35.8 I,	25	2,6	6,1	V4	1	14.02.06						
12/2006		80-OL-90001	1	1.4541	25	2	2,1	V2	1	14.02.06						
13/2006		100-S-84002	3	St35.8 I,	25	2,6	10	V1	1	14.02.06						
14/2006		100-S-84002	4	St35.8 I,	25	2,6	6	V1	1	14.02.06						
15/2006		80-RL-44101	2	1.4541	15	1,6	4	V15	1	14.02.06						
15/2006		80-RL-44101	2	1.4541	15	1,6	11	V5	1	14.02.06						
16/2006		80-RL-44101	3	1.4541	15	1,6	4	V15	1	14.02.06						
16/2006		80-RL-44101	3	1.4541	15	1,6	1	V15	1	14.02.06						
16/2006		80-RL-44101	3	1.4541	15	1,6	11	V15	1	14.02.06						
17/2006		80-RL-44201	1	1.4541	15	1,6	3	V15	1	14.02.06						
18/2006		50-RL-44203	1	1.4541	15	1,6	5	V15	1	14.02.06						
18/2006		50-RL-44203	1	1.4541	15	1,6	13	V15	1	14.02.06						
18/2006		50-RL-44203	1	1.4541	12	1,6	18	V15	1	14.02.06						
19/2006		50-RL-44203	2	1.4541	15	1,6	3	V15	1	14.02.06						
20/2006		50-RL-44205	1	1.4541	15	1,6	5	V15	1	14.02.06						
20/2006		50-RL-44205	1	1.4541	12	1,6	15	V15	1	14.02.06						
21/2006		50-RL-48001	1	1.4541	15	1,6	6	V15	1	14.02.06						
21/2006		50-RL-48001	1	1.4541	15	1,6	7	V15	1	14.02.06						
22/2006		50-RL-48001	2	1.4541	15	1,6	1	V15	1	14.02.06						
22/2006		50-RL-48001	2	1.4541	12	1,6	3	V15	1	14.02.06						
23/2006		50-RL-48004	1	1.4541	15	1,6	5	V15	1	14.02.06						
23/2006		50-RL-48004	1	1.4541	12	1,6	7	V15	1	14.02.06						
24/2006		50-R-48033	2	1.4541	15	1,6	7	V15	1	14.02.06						
24/2006		50-R-48033	2	1.4541	15	1,6	12	V15	1	14.02.06						
25/2006		50-R-48033	3	1.4541	15	1,6	4	V15	1	14.02.06						
25/2006		50-R-48033	3	1.4541	15	1,6	11	V15	1	14.02.06						



PT - DOCUMENTATION

PT - DOCUMENTATION															Projekt: ASU No. 9, Kosice		
															Auftrags-Nr.: 5.6948.1		
Report No.	Bf.: Area	Zeichnungs-Nr.: ISOM. No.	Bl. Sh.	Werkstoff Material	NPD Ø	Thick-ness	Weld-seam No.	Schw.Nr. Welder No.	Valuation	Datum Date	Reparatur Repair (cm)	Accept sment	Datum Date	Test %	Bemerkung Remark		
25/ 2006		50-R-48033	3	1.4541	15	1,6	12	V15	1	14.02.06							
25/ 2006		50-R-48033	3	1.4541	15	1,6	13	V15	1	14.02.06							
26/ 2006		25-R-48033-1	1	1.4541	15	1,6	9	V15	1	14.02.06							
27/ 2006		50-R-48034	1	1.4541	15	1,6	6	V15	1	14.02.06							
28/ 2006		80-RL-44101	1	1.4541	15	1,6	3	V15	1	14.02.06							
29/ 2006		700-A-15002	2	ST37.0-1.4541	15	7,1	2	V2	1	14.02.06							
29/ 2006		700-A-15002	2	ST37.0-1.4541	15	7,1	3	V2	1	14.02.06							
29/ 2006		700-A-15002	2	ST37.0-1.4541	15	7,1	4	V2	1	14.02.06							
29/ 2006		700-A-15002	2	ST37.0-1.4541	15	7,1	5	V2	1	14.02.06							
29/ 2006		700-A-15002	2	ST37.0	200	4,5	6	V8/V9	1	14.02.06							
30/ 2006		700-A-13001	1	ST37.0	100	3,6	1	V13	1	14.02.06							
30/ 2006		700-A-13001	1	ST37.0	100	3,6	6	V6	1	14.02.06							
30/ 2006		700-A-13001	1	ST37.0	100	3,6	7	V13	1	14.02.06							
30/ 2006		700-A-13001	1	ST37.0	50	2,9	8	V8	1	14.02.06							
30/ 2006		700-A-13001	1	ST37.0-1.4541	15	7,1	9	V2	1	14.02.06							
31/ 2006		700-A-13002	2	ST37.0	50	2,9	1	V8	1	14.02.06							
31/ 2006		700-A-13002	2	ST37.0-1.4541	15	7,1	2	V2	1	14.02.06							
32/ 2006		700-A-13002	1	ST37.0	100	3,6	3	V14	1	14.02.06							
32/ 2006		700-A-13002	1	ST37.0	100	3,6	8	V14	1	14.02.06							
32/ 2006		700-A-13002	1	ST37.0	100	3,6	9	V16	1	14.02.06							
33/ 2006		100-A-13003	1	ST37.0	25	2,6	4	V2	1	14.02.06							
34/ 2006		100-A-13004	1	ST37.0	25	2,6	4	V2	1	14.02.06							
35/ 2006		700-A-13001	2	ST37.0-1.4541	15	7,1	10	V1	1	14.02.06							
35/ 2006		700-A-13001	2	ST37.0-1.4541	15	7,1	11	V1	1	14.02.06							
35/ 2006		700-A-13001	2	ST37.0-1.4541	15	7,1	12	V1	1	14.02.06							
36/ 2006		250-A-16001	3	ST37.0	80	5,6	4	V3	1	14.02.06							
37/ 2006		250-A-16001	2	ST37.0-1.4541	15	8,8	2	V2	1	14.02.06							
37/ 2006		250-A-16001	2	ST37.0	40	8,8	12	V4	1	14.02.06							
38/ 2006		100-S-84003-1	2	S35.8.1	25	2,6	8	V16	1	14.02.06							
39/ 2006		700-A-15003	1	ST37.0-1.4541	15	7,1	4	V1	1	14.02.06							
39/ 2006		700-A-15003	1	ST37.0	100	3,6	5	V16	1	14.02.06							
40/ 2006		600-A-11001-1	1	ST37.0	400	6,3	12,1	V1	1	14.02.06							
41/ 2006		500-A-15002-1	1	ST37.0	150	4,5	3	V9	1	14.02.06							

Projekt:	ASU No. 9, Kosice
Auftrags-Nr.:	5.6948.1